
tpomag.com
OCTOBER 2023

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Chelsey Little
Plant superintendent/pretreatment coordinator
Montague, Mass.

Big Challenge?
No Problem.
CHELSEY LITTLE AND HER TEAM ENGINEERED 
A BIG TURN-AROUND UNDER A CONSENT ORDER
12

HEARTS AND MINDS: 
Cartoon mascots teach 
wastewater treatment | 36

TECHNOLOGY DEEP DIVE: 
Innovative solids 

dewatering | 48

SUSTAINABLE OPERATIONS: 
Co-digestion to 

boost biogas | 22



Optimize mixing and   
 flow with HydroMix® 

ChopX Chopper Pump

Join Us for Zen Yoga.
Start off with a morning flow to  
get you energized for your day. 

Date: Tuesday, October 3rd

Time: 7:00 - 8:00 am

Location: McCormick Place, Room S104
[...]
Georgia. Then she joined the CSX Railroad in Hamlet, North Carolina, and 
was cross-trained in many crafts, along the way gaining various certifica-
tions. She later moved to Georgia to be closer to family, started a course in 

occupational safety and health man-
agement at Georgia Tech, and 
became certified at Georgia Military 
College to operate forklifts.

Looking for her next job, she 
applied at Loram Maintenance of 
Way, which services railroad bed 
infrastructure; Contour Airlines, 
which had opened direct service 
from Macon to Washington, D.C.; 
and the Macon Water Authority, 
which was looking for new water 
treatment operators.

She wasn’t sure why, but the MWA position intrigued her. “Something 
told me I needed to take this job, and I kept calling them,” she recalls. “I had 
no water treatment experience.” What she did have was “a lot of industrial 
experience and a lot of fortitude. I have gumption, and I always want to learn. 
I kept calling back enough that they finally gave me a shot. If I could get 
into the interview, I knew I could sell myself.”

CHRISTINE FOWLER BEGAN HER WATER CAREER WITH NO
RELATED EXPERIENCE. SHE HAS ADVANCED WITH CONFIDENCE, 
CURIOSITY AND A BELIEF IN CONSTANT LEARNING.

STORY: Suzan Chin-Taylor and Stormy Shafer
PHOTOGRAPHY: Matt Odom

Drive and Gumption

water: OPERATOR

top performer

Christine “Cricket” Fowler, 
Macon (Georgia) Water Authority
POSITION: 
Class 2 water treatment 
operator and water laboratory 
analyst

DUTIES: 
Manage treatment plant, 
distribution and collection, 
lab testing

CERTIFICATIONS: 
Class 2 water treatment and 
laboratory analyst licenses

EDUCATION: 
Associate degree, physical 
science, Carl Albert College; 
multiple military and other 
certifications

GOALS: 
Advocate water management  
as a career path; educate and 
mentor the next generation

“I kept calling back 

enough that they  

finally gave me a shot. 

If I could get into the 

interview, I knew I 

could sell myself.”   
CHRISTINE FOWLER

(continued)



tpomag.com    October 2023   41

Save energy and  
the environment
Aeration processes typically consume more than 50% of the energy 
used in a wastewater treatment plant. We are ready to support your 
transition from traditional blowers to the most efficient and reliable 
equipment on the market, the HST turbocompressor. Hundreds of 
customers are ready to testify to the long-term benefits and share 
their positive experiences. Contact us to discover how the HST can 
improve our world. sulzer.com/hst-turbocompressor

Visit us at 
WEFTEC 2023

Booth 3625

https://www.sulzer.com/


42     TREATMENT PLANT OPERATOR

Offered the job, she jumped into her trainee position. After her probation-
ary period, she immediately began studying for her Class 3 operator certifi-
cation. Moving quickly through up to Class 2, she also received her lab analyst 
license, which came about in an unusual way.

Her supervisor accidentally signed her up for the wrong exam, but she 
took it anyway, since she had paid for it and couldn’t get her money refunded. 
She passed, and the effort wasn’t wasted:

“It’s been very helpful because it gives you a lot of cornerstone informa-
tion. It helped me become a better operator, and it also helps people around me.”

 
COMING INTO HER OWN

Fowler’s first on-the-job trainer was Ronald Eugene Evans, water plant 
operator. “An old hand with wastewater treatment first, he was very, very 
good.” she recalls. “Very thorough, strict and commandeering.”

Another colleague who helped bring her up to speed was operator Brian 
McDade. He deconstructed complex concepts in a way that reached her: 
“I’m not as good in math as I am in physics. If you break it down for me so 
I can understand the cogs and wheels and what’s affecting what, it simplifies 
it for me and makes the math easier.”

She feels blessed to have had such patient, thorough mentors during her 
training and appreciates their hands-on approach. “Those two truly know 
the plant. They understand it with their eyes closed. You can call them on 
the phone and get a consultation. That’s better than any assistant manager 
who doesn’t know what’s going on day to day, because they’re in the office.”

Now Fowler is helping mentor a new crew that recently came on board, to 
fill out a 10-person facility staff. They include operators Ronald Eugene Evans, 
Dale Morehead, Brian McDade,  Jeffrey Pehlke, Ronald Braswell, Dale Dutcher, 
Ronald Bales, David Keene and Jonathan McNatt (also a water lab analyst).

       
CLOSE COLLABORATION

On a 3,125-acre property, that staff runs the Amerson plant to draw water 
from the 581-acre, 5.8 billion-gallon Javors Lucas Lake. Production capacity 
is 76 mgd, permitted for 60 mgd, and expandable to 90 mgd for the future.

Macon Water’s storage system includes four clear wells totaling 20 mil-
lion gallons, plus 10 elevated and 10 ground storage tanks holding a total of 
19.9 million gallons. Finished water is distributed through 1,409 miles of 
water main and nine pumping stations, providing nearly 26 mgd on average 
to about 55,000 customers.

Christine Fowler, Class 2 operator 
and water laboratory analyst,  
Macon Water Authority

“I know how to acquire useful 
knowledge. I’m taking it in  

and not taking it for granted.”   
CHRISTINE FOWLER

(continued)



tpomag.com    October 2023   43

Ready to take your expertise in wastewater management to the next level? Join us at The 
WWETT Show, where knowledge meets innovation and career growth knows no bounds!

The WWETT Show Education Program is an accredited curriculum tailered to professionals at 
all stages of their careers. Our agenda offers CEUs (continuing education units) and professional 
development hours (PDHs), industry specific workshops and training courses, networking events 
and insighful general session classes for both newcomers and seasoned industry veterans.

Outside the classrooms, you have access to Expo Hall brimming with cutting-edge products and 
service providers, live demos, happy hour events, and our attendee-favorite Welcome Party. 

Join us and thousands of professionals in Indianapolis for THE industry event of the year!

WATER & WASTEWATER, EQUIPMENT TREATMENT & TRANSPORT SHOW 

CONFERENCE: January 24-26 
EXPO HALL: January 25-27
Indiana Convention Center

When you register today
at wwettshow.com

EB45
Using promo code

THE PIPELINE TO MORE 
KNOWLEDGE IS HERE.

https://wwettshow.com/


44     TREATMENT PLANT OPERATOR

Fowler’s duties consist of working with her team to 
test samples in the lab, perform equipment inspections, 
monitor lift stations and operate the treatment process, 
storage and distribution. They also monitor customer 
telephone inquiries, outage reports and service requests. 
Some arrive via email through the contact form on the 
authority’s website, but emergencies arrive by phone.

Based on the nature of those calls, Fowler may have 
to contact the on-call personnel to address trouble spots 
for service. A SCADA system helps the team monitor 
and control operations and address issues promptly.

For customer requests for emergency service, 
operators consult the plant’s computer-based Cayenta 
Customer Information System, which ties into the author-
ity’s Cityworks enterprise management software.

Lab work is a regular part of operators’ duties: “We 
go into the lab every hour, on the hour, pull samples from 
each point in our process and run up to 15 separate tests. 
Also, we test for aluminum, manganese, fluoride, iron, 
hardness and alkalinity. And if you’re the first person of 
the day, you’ve got all that, plus the jar test.”

Lastly, there are maintenance and repair issues: “We 
do constant facility inspections. As operators, we are 
relied on to observe issues throughout our plant that 
need addressing.

 
MAKING WATER

The Amerson plant uses conventional treatment with 
coagulation, flocculation, sedimentation and filtration. 
Raw water from the Javors Lucas Lake goes through 
rough screening and then to pretreatment with chlorine 

GONE FISHING
In an effort to connect with its community, the Macon Water 

Authority hosts a number of annual events, one of which is the Kids 
Fishing Derby, a favorite of Christine Fowler, water treatment 
operator and water lab analyst.

The event is organized by the authority’s Outdoor Recreation 
Committee and its nonprofit Macon Water Alliance, established to 
provide environmental education for residents of Middle Georgia. 

“We stock the lake with fish that include bass, rainbow trout and 
catfish, and the kids really love it,” says Fowler. “There are various 
age groups for the competition. We award some really nice prizes 

and provide food and drinks for the families. It’s a very special day 
for the community.”

The 2023 event had a record turnout with 467 registered 
contestants. The winner was a 14-year-old who landed a 3.2-pound 
bass. The participants were drawn in from Macon-Bibb  
and 15 other counties.

Says Fowler, “This family event gives some great outdoor 
recreation to kids and families and shows how important it is that we 
all take part in protecting natural resources like our beautiful Javors 
Lucas Lake. It’s a special time that we look forward to each year.”

The team at the Macon Water Authority includes, from left, Sylvia McCrary, lab analyst II;  
Chuck Mixon, assistant plant manager; and Christine Fowler.

Christine Fowler was named Top Water Treatment Operator for 2022 by the Georgia Association of 
Water Professionals.

Fowler checks the source water using an Orion Star  
A211 pH meter and Cimarec digital stirrer from Thermo 
Fisher Scientific.



tpomag.com    October 2023   45

dioxide to oxidize iron and manganese. Aluminum sulfate is added as a 
coagulant before flocculation. The water travels the length of the basins while 
settling occurs.

Sludge from the bottoms of the sedimentation basins is pumped to the 
authority’s wastewater treatment plants. The water is then filtered with gran-
ular activated carbon in 10 filter beds. Fowler credits this media for the 
authority’s winning the Best Tasting Water in the United States in 2009, and 
the Best Tasting Water in Georgia award in 2023.

After the water has filtered, it is treated with phosphate and lime for pH 
and corrosion control, fluoridated, and disinfected with chlorine to ensure 
a proper residual. The finished water is stored in clear wells totaling 20 mil-
lion gallons before distribution.

 
HOW IT HAPPENS

Essentially, Fowler functions as a pair of eyes, 
ears and hands, playing director to a stage filled with 
up to 15 other workers, most of whom are not on site. 
They’re assigned to other parts of the treatment or 
distribution system and are called out when she needs 
them. She’s generally one of two operators on site, 
one inside and one outside, working in six-month 
rotating shifts.

She sees her biggest success as learning from co-
workers and being adaptable: “I know how to acquire 
usable knowledge. I’m taking it in and not taking it 
for granted. I’ll change something I’m doing in a 
skinny minute if I find an easier, more efficient way, 
just as long as it’s safe and gets a good quality result.”

She’s committed to enlarging and refining her 
computer skills and to continuing her formal 
education. “I would like to get a bachelor’s in applied 
science,” Fowler says. “I have a lot of college credits, 
but I need some more specific science courses. And 
I would like to learn more about desalination, because 
I think that’s an option in the future for dwindling 
water resources.”

She’s open to new ideas and developing technol-
ogies: “What if there is a better and more efficient 
way to complete the process? What if it’s cleaner and 
easier on the environment? It’s just better all the way 
around to work smarter, not harder.”

 
RECIPE FOR SUCCESS

Fowler isn’t sure why she won her Top Water 
Treatment Operator award, but she knows why she’s 
successful in her everyday duties. “You have to accept 
the entire team, not just your local plant,” she says. 
“Every part of your organization is your team, from 
distribution to drinking water treatment, to waste-
water treatment.

“Everyone needs the power to make professional 
decisions on the fly, and you have to call the team. If 
we can’t do it on our own, our job is to know who can 
best help get it done safely and efficiently.”

She is bullish on the future of the industry and enthusiastic about endors-
ing it as a career: “There are so many options for somebody with this type of 
training. You could go to work in a private industry, you could work for air-
lines, you could work for a municipal treatment plant.”

She believes people who are energetic have a bright future replacing those 
retiring from the industry. The key, she says, is to pay attention, notice things, 
and remember not to go it alone: “It’s all about the team. It takes a village.”

    

 featured   products from:
Cityworks
801-523-2751
www.cityworks.com

Thermo Fisher Scientific
978-670-7460
www.thermofisher.com

“If we can’t do it on your  
own, our job is to know  

who can best help get it done 
safely and efficiently.” 
CHRISTINE FOWLER

See us in Chicago Booth 5014

http://www.cityworks.com
http://www.thermofisher.com
https://www.aerzen.com/


46     TREATMENT PLANT OPERATOR

The Bigger Water Picture
TRAVIS LOOP BUILT A 15-YEAR CAREER FOCUSED ON SPECIFIC WATER ISSUES 
AND SECTORS. HIS CURRENT VENTURE, WATERLOOP, LOOKS AT WATER 
AND ITS CHALLENGES FROM A BROADER PERSPECTIVE.

By Ted J. Rulseh

For six years ending last December Travis Loop directed communica-
tions for the Water Environment Federation.

Since then he has devoted full time to waterloop, his three-year-old 
nonprofit media outlet focused on exploring solutions for water sustainabil-
ity and equity. It takes a broad view of the water issues and challenges fac-
ing the United States.

Through podcasts, videos and social media messages, waterloop spot-
lights the people and projects responsible for advancements and successes 
in the water sphere. Taken together, the material helps readers, listeners and 
viewers become more knowledgeable leaders and creators of positive change.

 The coverage of water extends far beyond the utility sphere. 
Drinking water and wastewater operators who access waterloop 
can learn about water issues in all their diversity and complex-
ity, and see how their roles fit in with larger initiatives to ensure 
reliable and safe water supplies and healthy water environments.

 Beyond featuring water sector leaders and experts, waterloop 
provides a platform for emerging leaders, and for diverse voices 
that historically have been under-represented. Loop talked about 
his venture in an interview with Treatment Plant Operator.

  
: What is the origin of your attraction to and interest 

in water?
Loop: I grew up as a competitive swimmer. I got into surfing and pad-

dling. Just being around the water has always been my thing. I had a back-
ground as a journalist before I did water communications. I feel grateful that 
my professional and personal interests are so aligned.

: What kinds of positions did you hold before devoting all your 
energy to waterloop?

Loop: I was a newspaper guy from 2000 until 2008, when I became pub-
lic affairs director for U.S. EPA’s Chesapeake Bay Program. After that I was 
director of communications for the EPA Office of Water in Washington, D.C. 
for six years. Then I moved over to WEF as their communications director 
for almost six years.

: What inspired you to create waterloop?
Loop: I got frustrated with so much coverage of water being negative, 

being about the latest crisis, the latest problem, doom and gloom. It’s impor-
tant to be educated about all that, but I knew solutions were out there. Posi-
tive things are happening and progress is being made. I want to explore that 
side of things and share the developments, the ways we can tackle the chal-
lenges. I’ve always wanted to have my own channel or platform. I’d been 